THE CITY OF LAWTON
INDUSTRIAL PRETREATMENT
PROGRAM



TABLE OF CONTENTS

Attorney’s Statement 1.1
City of Lawton Sewer Use Ordinance 2.1
Implementation Procedures 3.1
Technically Based Local Limits 4.1
Enforcement Response Plan 5.1
Industrial Users 6.1

City of Lawton Sludge Management Plan Appendix A




ATTORNEY’S
STATEMENT



OFFICE OF THE CITY ATTORNEY

Mailing Address: 212 Southwest Ninth Street
Physical Address: 103 Southwest Fourth Street
Lawton, Oklahoma 73501

Telephone (580) 581-3320

Facsimile (580) 581-3539

April 25,2011

Ms. Roshini Nambiar

Municipal Pretreatment Coordinator
Municipal Wastewater Enforcement Section
ODEQ — Water Quality Division

PO Box 1677

Oklahoma City, OK 73101-1677
[...]
FAEY S N S b === ==~ S Clarifiers
[] rd
O Heie)
|
‘e’ 1 Mixed Sludge Blending ! y
! Tanks .
> N _ = I o e o o oo o Effluent Collection
Dewatering Press . ‘!" - e € : Excess Primary Effluent Structine
T ]
1
- ] -l o "
G-+ Primary
Val
iy _ Sludge 8 Y C::gﬂ st Effluent
Landfil SI..OIId:ﬁ:: Processing At A bee—f—- r—- 'Q‘ 4 Pumps
an Buildi FSravi e !
i Thickener i s S ¥ Primary Effluent
T : | i Meter
1 1
Sludge : : A\
Transfer Waste Activated ! i 1
Tank Sludge Line —_ | WS i ;
TR : H
: Al PN Trickling Filters
1
i YR
C====9 ,1. g 4
: i : s Sy Trickling Filters
fond ‘L
1
T 1 Sesﬁr;::w + Secondary
1 1 . Clarifiers
: 1 Pump 1
1 1 | Station 1
g e, ' :
Niticaton | 1 __ =TT s S
AerationBasin | F™7 & | 1
e r 1
p===== =i e = 'd: Return 1
| + Activated CP ! I
: Sludge Pump| _ ___ _ ki 2 \ = — == -
: ,* & Station Return Activated Secondary
: Sludge Meter Clarifiers
I
1 I
1 Chlorine Contact Y Effluent Meter
: Clarifiers :
........... e =% § e Tleal
5 ¢ g _>'_ BT Final =
e ——— e Gt g — 1 riters Effluent P.8.0. Pump
o - - Holding Basin Station
System ] i u— [ Maximum Pool
Storage Overflow
Diversion Structure Ak oy - : .
with Effluent Meter | 1 1
1 ]
e e e e e e A +

Plant Discharge Outfall
To Nine Mile Creek

]

]

001! !
i |

002

LAWTON WASTEWATER TREATMENT PLANT
PROCESS FLOW SCHEMATIC

MEHLBURGER BRAWLEY

—— T THE MERGING OF NRS, INC
THE MEHLBURGER FIRM - BRAWLEY ENGINEERING CORP.

5500 N WESTERN AVENUE, SUITE 215
OKLAHOMA CITY, OK 7311B
(405) B4B-5578 - (405) B48-5579 FAX




CITY OF LAWTON
ENGINEERING REPORT
FOR
LOCAL LIMITS DEVELOPMENT

TABLE OF CONTENTS

l. RS e e el e NN e ST AR |l I W b5 5= TS ST S L A0 1
Il. WWIP BACEGROUND INfommation ... ..usmimmiaiivossmeniansisisbivisseis 1
A. T e AT e e e e U <o L S e S W 1
II. 0T B e el N NN N 0 N1 S S S o ) 3
A. POlIULANtS OF CONCBIN .......ovesrrerresverersnrrensersisrenrrssssssssessasnyssonsssssssnsssasses 4
IV.  REPRESENTATION OF REMOVAL EFFICIENCIES .........cooeoviviiieeiiiieen, 7
V. CALCULATION OF ALLOWABLE HEADWORKS LOADINGS..................... 15
A. IR PO BENEE (.. oo ioeiissmmns i snianibesbasomisavasnas s esasaminnsinin 15
B I L e i i i e e R 16
C Activaied Slidge IThINIGON ........ouvunsmminusbbsnaisnisise 1w
D Anaerobic sludge digester Inhibition...............cccevvvueenn... Sl il 19
£ THCKING PO BRI .o ool 21
. DL IIOREOR IPEBRION ..o vonmnisnusiarsiimabmhis s ilbumssminteissasabsissasisnss 22
SRR U TR R At SRS SCA R SRR bt - S SN R S 23
H. Maximum Allowable Headworks Loading ...........cccccoevviviivveeeeeiinnienenns 25
VI.  ALLOCATION OF ALLOWABLE HEADWORKS LOADINGS. ........cc.cceeeenn. 27
A. ENRIGATRIE LIBBDS, ol ivuiiiinnnsivinasimmssisninsidiviss s s sins 27
B. DOMeStcOAIIBIGIRL. ... ..rvniossssercsnssssosnssnsssimninssassassnssssrissassarssass 27
C. Maximum Allowable Industrial Loadings...........ccccoceveviviiviiiieeccineen. 29
D. LECal ENSCHAIO ERVIEMIONE .. ... oo it arisiinissenisssssiviviissbiassssaes 31
MG CONEESIEIN i S s R e R e 35
APPENDICES

Appendix 1 — Location Map

Appendix 2 — Lawton WWTP Schematic
Appendix 3 — Sampling Plan

Appendix 4 — Sampling Data

Appendix 5 — NPDES Permit

Appendix 6 — OK Limits



L INTRODUCTION

The City of Lawton, located in Comanche County, Oklahoma, was required by
the Oklahoma Department of Environmental Quality (DEQ) to revise the
Technically Based Local Limits (TBLL) for the Lawton Wastewater Treatment
Plant (WWTP). In response, the City of Lawton retained Mehlburger Brawley,
Inc. to direct and coordinate the required sampling and testing, prepare an
Engineering Report detailing how the local limits were developed, and obtain
DEQ approval of the Engineering Report. The TBLL were developed for Arsenic;
Cadmium; Chromium; Copper; Cyanide; Lead; Mercury; Molybdenum; Nickel;
Selenium; Silver; Zinc; Phenol; Biochemical Oxygen Demand (BODs); Total
Suspended Solids (TSS); Dichlorobromomethane; Ammonia; Chloride; pH, and
Fats, Oils, Grease (FOG). The TBLL were developed based on the Lawton
WWTP's influent, effluent, and sludge data collected by the City of Lawton staff.
The TBLL contained in this document were developed to address the following
environmental concerns:

B Oklahoma Pollutant Discharge Elimination System (OPDES)

Permit;
. Protection of the Oklahoma Water Quality;
° Wastewater Treatment Process Inhibition; and

B Protection of the WWTP's Sludge Quality.
The procedures used in developing the TBLL are discussed in this report.

Il WWTP BACKGROUND INFORMATION

The City of Lawton, Oklahoma, operates a WWTP that handles both domestic
and non-domestic wastewater. The Lawton WWTP is located in the SW/4 of
Section 28, T-1-N, R-11-W, |.M., Comanche County, Oklahoma. A location map
is included in this report as Appendix 1.

The Lawton WWTP serves approximately 42 square miles incorporated within
the City Limits of Lawton and a 140-acre residential area located on the Fort Sill
Military Post. The Lawton WWTP currently serves a population of approximately
97,000 located in the City Limits of Lawton and Fort Sill.

The Lawton WWTP was designed to provide preliminary, primary, secondary,
disinfection, filtration, and sludge treatment. A schematic of the Lawton WWTP
is included in this report as Appendix 2. A description of the WWTP is as follows:

A Lawton WWTP

The raw wastewater enters the plant influent pump station through a 60-inch
discharge line. The wastewater flows through two mechanically cleaned, climber
type bar screens, to screen the coarse materials from the wastewater. The

1



screenings are deposited on a conveyor belt which discharges to a dumpster for
hauling to the city’s landfill for disposal. The bar screen effluent flows to the
influent pump wet well and is pumped through a MAG meter, which measures
the influent flow, to the aerated grit basins.

The aerated grit basin consists of two (2) grit removal chambers, where grit
removal is achieved. The settled grit is removed by grit pumps and discharged to
grit washer hydrogritters. The grit is then classified, dewatered, and discharged
into the grit container. The grit is then hauled to the city’s landfill.

The wastewater then flows to the primary clarifier splitter box where the flow is
split among the four (4) primary clarifiers. The influent flow enters the center of
each clarifier through a pipe to a circular well which distributes the flow within
each clarifier. The wastewater is detained in the primary clarifiers until a major
portion of the suspended solids settle. The primary sludge is collected, in each
clarifier, by a circular sludge collector. The sludge collector discharges the
sludge to a hopper, where it is drawn off by the primary sludge pumps in the
main sludge pump station and pumped to the wet well. The mixed sludge is
pumped from the wet well across the gravity belt thickener to the anaerobic
digesters. The scum that is skimmed off the liquid surface of the primary
clarifiers by the skimmer blades is discharged into the effluent trough, where the
scum flows by gravity to the Main Sludge Pump Station. The scum is then
pumped, with the sludge, to the anaerobic digesters.

The effluent from the four (4) primary clarifiers flows into the primary effluent
collection structure and then to the primary effluent pump station, which
discharges to the trickling filters. The effluent from the trickling filters flows into
the trickling filter effluent junction structure and the flow is split among the four (4)
secondary clarifiers.

The secondary clarifier effluent flows to the activated sludge nitrification basin
distribution channel, where the flow is split among the three (3) nitrification
basins. The nitrification basins aerate the mixed liquor, through diffused
aeration, creating activated/nitrified sludge. The mixed liquor flows from the
nitrification basins into the nitrification effluent collection channel, which directs
the mixed liquor through the nitrification effluent line to the six (6) Nitrification
Clarifiers.

The mixed liquor is distributed into the circular nitrification clarifiers by the center
feed and flocculation well. The nitrification clarifier effluent is discharged over
weirs into the effluent launder, collected in the effluent Junction Structure, and
then routed through to the disinfection contact basins or to the Ultraviolet (UV)
structure. The settled nitrification clarifier sludge is collected by the circular
sludge collector in each of the clarifiers. In addition, the collector also skims the
scum from the surface of the nitrification clarifiers. The return activated sludge
flows from the nitrification clarifiers to the Nitrification Sludge Pump Station. The



nine (9) return activated sludge (RAS) pumps discharge through a pipeline to the
activated sludge nitrification basin influent as return sludge. A controlled quantity
of the nitrification clarifier's sludge is wasted by gravity to the plant sludge blend
tanks for thickening and then sent to the mixed sludge digester feed wet well.
The mixed sludge is pumped from there to the anaerobic digesters.

The sludge is stabilized using anaerobic digestion. The sludge is heated in the
digesters by pumping recirculated sludge through two (2) sludge heat
exchangers, one (1) for each of the anaerobic digesters. All wasted sludge is
mixed with recirculated sludge and heated prior to digestion. The two (2)
digesters are equipped with gas mixing systems for mixing the digester contents.
The gas from the digesters, which is produced during the digestion process, is
withdrawn from each digester and compressed for subsequent distribution and
use. The digester gas is utilized for the digester gas boiler operation and mixing
systems. The excess digester gas is wasted by burning.

The digested sludge is pumped from the anaerobic digesters to the belt filter
presses for dewatering. Polymers are added to the sludge at the belt presses to
aid in the dewatering process. The dewatered sludge is removed and hauled by
truck to the landfill for disposal. The water that is separated from the sludge at
the belt filter presses is conveyed by the plant drain to the Influent Pump Station
to be reprocessed through the plant.

The effluent flows to the Diversion Structure and into the Ultraviolet (UV)
disinfection system. The effluent is pumped to the plant final filters which
discharges into Nine-Mile Creek, a tributary of the East Cache Creek in the Red
River Basin, or stored in the 163 million gallon capacity effluent holding basin.
The City of Lawton is under contract with the Public Service Company of
Oklahoma (PSO) for the sale of an average of 3.5 million gallons per day (MGD)
of plant effluent. The effluent is pumped from the effluent holding basin by PSO
to its Comanche Plant, where it is used as cooling water.

The design flow capacity of the Lawton WWTP is 18 MGD. Currently the
average daily flow is approximately 12.9 MGD.

. DATA COLLECTION

Mehlburger Brawley, Inc. provided the City of Lawton with a DEQ approved
sampling plan. The sampling plan is included in this report as Appendix 3.
Mehlburger Brawley, Inc. and the City of Lawton were allowed by DEQ to use the
data from the last seven (7) samples collected and tested during the required
sampling and testing for the Pretreatment Program. Sampling data was collected
from the following sources:

» Table Il and Table Il Pollutants;
« Annual Sludge Analysis;



g Monthly Operational Reports (MORY);

. Domestic Sampling was located at manhole number MHC056020J,
which is located in the middle of Big Green Soccer Field at
Interstate 44 and East Lee Boulevard; and

“ Significant Industrial Users (SIU) Outfall.

The sampling data is included in this report as Appendix 4.

A. Pollutants of Concern

A pollutant of concemn is defined in this report as any pollutant that might
reasonably be expected to be discharged to the WWTP in sufficient amounts to
pass through or interfere with the works: contaminate its sludge; cause problems
in the collection system; jeopardize its workers; or exceed the Water Quality
Criteria or National Permit Discharge Elimination System (NPDES) Permit Limits.
No pollutant except EPA pollutants of concern, Phenol, Oil and Grease, and
Sulfide revealed an analytical result above 0.1 mg/l in the influent samples. The
sampling results were omitted for FOG due to the fact that there are no criteria
limiting FOG. The sampling results were omitted for Sulfide because it is
believed that the Sulfide was in the form of Hydrogen Sulfide and the aeration
basins were volatilizing the Hydrogen Sulfide. It was determined that the
pollutants of concern for the Lawton WWTP were as follows:

. Arsenic;

. Cadmium;

g Chromium;

° Copper,

. Cyanide;

B Lead;

. Mercury;

o Molybdenum;
. Nickel;

. Selenium;

- Silver;

. Zinc;

B Phenol;

D BODs;

B TSS;

B Dichlorobromomethane;
B Ammonia;

. Chloride;

- pH and

. FOG



The results of the Table I, Table lIl, and MORs sampling data are included in the

following tables:

Table 1. Influent Sampling Data

Pollutant L
5/22/06 | 11/6/06 | 5/21/07 | 11/12/07 5/12/08 | 11/10/08 | 5/4/09
Arsenic (mg/l) 0.0028 | <0.0005 | 0.0034 | <0.005 0.006 <0.01 <0.005
Cadmium (mg/l) <0.0005 | <0.0005 | <0.0005 | <0.001 <0.001 <0.001 | <0.001
Chromium (mg/l) 0.0018 | <0.0005 | 0.0059 <0.01 <0.01 <0.002 <0.01
Copper (mg/l) 0.16 0.017 0.1 <0.01 0.036 0.145 0.047
Cyanide (mg/l) <0.01 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
Lead (mg/l) 0.0092 | <0.0005 | <0.0005 <0.005 | <0.005 0.019 <0.005
Mercury (mg/l) 0.00022 | 0.00058 | <0.0002 | <0.0002 <0.0002 | <0.0002 | <0.0002
Molybdenum (mg/l) 0.011 | <0.0005 | 0.0049 <0.01 <0.005 | <0.003 | <0.005
Nickel (mg/l) 0.0023 | <0.0005 | 0.0069 <0.01 <0.01 0.007 <0.01
Selenium (mg/l) <0.001 | 0.0058 | 0.0017 | <0.005 <0.005 | <0.005 | <0.005
Silver (mg/l) 0.0026 | <0.0005 | 0.0014 | <0.002 <0.001 <0.002 | <0.001
Zinc (mg/l) 0.24 0.093 0.17 <0.005 0.079 0.118 0.091
Phenol@gﬂ) <0.01 <0.01 <0.01 <0.01 0.0123 <0.014 0.12
Dichlorbromomethane (mg/l) <0.005 | <0.005 | <0.005 | <0.005 | <0.005 <0.003 | <0.005
Table 2. Effluent Sampling Data
Date

PoNiipE 5/23/06 | 1177106 | 5/22/07 | 11/13/07 | 5/13/08 | 11/11/08 | 5/5/09
Arsenic (mg/l) 0.0018 | <0.0005 | 0.0023 | <0.005 | <0.005 <0.01 <0.005
Cadmium (mg/l) <0.0005 | <0.0005 | <0.0005 | <0.001 <0.001 <0.001 | <0.001
Chromium (mg/l) <0.0005 | <0.0005 | <0.0005 | <0.01 <0.01 <0.002 <0.01
Copper (mg/l) 0.0025 | 0.0014 | 0.0038 <0.01 <0.01 0.147 <0.01
Cyanide (mg/l) <0.01 <0.01 <0.01 <0.01 <0.01 <0.01 <0.01
Lead (mg/l) 0.00056 | <0.0005 | <0.0005 | <0.005 <0.005 <0.005 | <0.005
Mercury (mg/l) <0.0002 | <0.0002 | <0.0002 | <0.0002 <0.0002 | <0.0002 | <0.0002
Molybdenum (mg/l) 0.0058 | <0.0005 | <0.0005 | <0.01 <0.005 | <0.003 | <0.005
Nickel (mg/l) <0.0005 | <0.0005 | 0.0028 <0.01 <0.01 0.005 <0.01
Selenium (mg/l) <0.001 | <0.001 | <0.001 <0.005 | <0.005 <0.005 | <0.005
Silver (mg/l) <0.0005 | <0.0005 | <0.0005 | <0.002 <0.001 <0.002 | <0.001
Zinc (mg/l) 0.052 0.026 0.022 <0.005 0.006 0.034 | 0.022
Phenol (mg/l) <0.01 <0.01 <0.01 <0.01 <0.0899 | <0.014 0.02
Dichlorbromomethane (mg/l) | <0.005 | <0.005 <0.005 | <0.005 | <0.005 | <0.003 | <0.005 |




Table 3. MOR Data (Influent)

Pollutant . 5ae
Feb-09 | Mar-09 | Apr-09 | May-09 | Jun-09 Jul-09 | Aug-09
BODs (mg/l)* 330 229 133 125 131 190 202
TSS (mg/)* 330 293 243 204 233 275 222
Ammonia (mg/l)* 20.73 16.19 19.72 13.31 16.41 17.92 19.61
Table 4. MOR Data (Effluent)
Date
Frofiitst Fob.09 | Mar09 | Apr09 | May-09 | Jun-09 | Jul-09 | Aug-09
BODs (mg/l)* 3.3 8 10.8 9.5 4 3.5 3.5
TSS (mg/h)* . 12.8 19.74 25.66 21.07 11.24 9.49 7.05
Ammonia (mg/l)* <0.0056 | 11.6281 | 18.4716 | 10.1702 | <0.0056 <0.3407 | 1.6087
*The monthly average was used from each MOR.
Table 5. Lawton Sludge Data
Pollutant Pollutant Level (mg/kg)
Arsenic 3.6
Cadmium 1.2
Chromium 23
Copper 390
Lead 44 4
Mercury 1.43
Molybdenum 14.7
Nickel 18.2
Selenium <2.09
Silver 5
Zinc 655
Table 6. Influent Chloride Data
Pollutant Date
4/2/10 4/3/10 4/4/10 4/5/10 4/6/10 4/7110 4/8/10
Chloride (mg/l) 113 119 104 105 117 135 118
Table 7. Effluent Chloride Data